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Pos. He Dnmensmn o en? Pieces Weight
A10 01 ! i B [Bos] B12
L g L% -
001 88700 7(0 2 480in 350 131 460 kg
001 88701 xzo é P 4 140 52 584 kg
001 88702 C1 o) ¥ & in 180 67 608 kg
002 88694  Cf d Y e, M D deoin 116 63 143 kg
2
Heat Analysis [%] 0
HeatNo.  C Si Mf@' P /8 v Cr
B07 cn [c72] c73 [c79] [ceo}
: 40 50 .
G e
88694 0.08 0.18 0.91 0.00 0.08
88700 0.08 0.20 0.94 0.0 0.1
88701 0.09 0.20 0.94 . 0.066 0.09
88702 0.09 0.20 0.94 0.021 ( 0.006 0.09
Heat Analysis [%]
Heat No. Cu Ni Mo
BO7 [cai1] [c82] c83
max 0.60 045 0.15 o.oao"@
min
88694 0.27 0.14 0.03 0.28 0.013 0.023
88700 0.29 0.13 0.03 0.29 0.012 0.027
88701 0.29 0.10 0.02 0.30 0.012 0.026
88702 0.33 0.10 0.02 0.29 0.012 0.027

1203 | Works inspector
René Merbach

e

|z0z" Feb 7, 2018




*! Certificate No. 848/2-2018
SWT Advice No. A180207020

a2| Test Report

STAHLWERK
THURINGEN according to ASTM A6
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si [%]
BO7 ‘%9_‘ //?, lcm A c13l C14
min (I 'f’ 65000 / s K ~ ' ,: 21.0 =
88694/1 58 gg) ff / Tegzsl ¢ O 31.0 0.80
88694/2 551 ()6; 72645 7 0 . 325 0.76
88700/1 5800 72645 . {5/ 30.0 0.80
88700/2 56115 '/ //O 78660, .7 '« 315 0.76
88701/1 58580 </\ 73805 & ,,»/ 30.0 0.79
88701/2 55535 . 5 273225 -~ 32.0 0.76
88702/1 57130 7 v, 72645 & 30.0 0.79
88702/2 55680 7”7 (72935 e Cﬁ 31.5 0.76
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Melted & Manufactured in Germany -9!_' < ;2 ¢ 5 ,O

We confirm herewith that the delivered matersa@ lles with the te%ns of the 07%7 K

A #
‘9“/‘ QJ ; B Z
40’ « -/,
%ﬂ ““ ‘-‘;" '4"‘}
h,%}’ \ P

1703 | Works inspector
René Merbach

e

j202; Feb7,2018




